

# QC Metallurgical, Inc.

## Testing & Consulting Services

2870 Stirling Road • Hollywood, FL 33020-1199 • (954) 889-0089 • Fax (954) 362-5742

### INSPECTION REPORT

DATE February 3, 2022

QCM JOB# 22BM-71 CUSTOMER StoneHardscapes LLC

DESCRIPTION 1 Stone Sample – P/N Listed Below

CUSTOMER ORDER# Verbal MATERIAL \_\_\_\_\_

INSPECTION SPECIFIED Dynamic Coefficient of Friction Analysis

APPLICABLE SPECIFICATIONS ANSI A137.1

### RESULTS OF INSPECTION

#### *Sample Descriptions:*

StoneHardscapes Honed and Filled Travertine -Ivory River

#### *DYNAMIC COEFFICIENT OF FRICTION ANALYSIS RESULTS*

<i>Sample</i>	<i>Average</i>	<i>Min.</i>	<i>Max.</i>
Ivory River, Dry 1	0.84	0.78	0.88
Ivory River, Dry 2	0.79	0.73	0.86
Ivory River, Dry 3	0.79	0.66	0.66
Ivory River, Dry 4	0.77	0.74	0.79
Result: 0.80			

Ivory River, Wet 1	0.71	0.65	0.75
Ivory River, Wet 2	0.78	0.63	0.87
Ivory River, Wet 3	0.73	0.69	0.77
Ivory River, Wet 4	0.77	0.64	0.88
Result: 0.75			

Sample meets minimum requirements per ANSI A137.1

  
Jerry Iacofano